


Engine for TB1140    4JJ1XYSB01 ( ISUZU )
INLET MANIFOLD

13(B)

13(B)

13(A)

1

20

20

7

138

53 32
10

55

Ref Fig14 Page 14



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
INLET MANIFOLD

Item Part No Description Qty
1 I8-98024-4110 MANIFOLD; INL 1
7 I8-97312-0671 GASKET; INL MANIF TO HD 1
10 I8-97366-7841 GASKET; INL PIPE TO MANIF 1
13(A) I0-28050-8700 BOLT; INL MANIF (M8X70 FLANGE) 4
13(B) I0-28055-8110 BOLT; INL MANIF (M8X110 FLANGE) 2
20 I0-91180-2080 NUT; INL MANIF (M8 FLANGE) 2
32 I0-41010-6200 STUD; INL PIPE (M6X20 L=28) 2
53 I0-28650-6300 BOLT; INL PIPE (M6X30 FLANGE) 2
55 I0-91110-5060 NUT; INL PIPE (M6) 2
138 I8-98038-7790 PIPE; INL 1

Ref Fig14 Page 14



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
EXHAUST MANIFOLD

18

18

33

33

17
1

2

Ref Fig15 Page 15



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
EXHAUST MANIFOLD

Item Part No Description Qty
1 I8-98019-7970 MANIFOLD; EXHAUST 1
2 I8-97356-0282 GASKET; EXH MANIF TO HD 1
17 I8-97378-0600 STUD; MANIF TO TURBOCHARGER (M8X20 L=31) 4
18 I8-97381-6170 NUT; EXH MANIF (M10 FLANGE) 8
33 I5-09500-0130 WASHER; EXH MANIF (ID=10.5) 8

Ref Fig15 Page 15



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
VENTILATION SYSTEM

19

90

18

295

Ref Fig16 Page 16



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
VENTILATION SYSTEM

Item Part No Description Qty
18 I1-09700-1261 CLIP; RUBBER HOSE, AIR BREATHER (ID=22 L=32) 1
19 I8-98067-5030 HOSE; RUBBER BREATHER 1
90 I8-94121-1130 CLIP; RUBBER HOSE (ID=20.4) 1
295 I0-28050-8200 BOLT; PCV (M8X20 FLANGE) 1

Ref Fig16 Page 16



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
WATER PUMP AND CORROSION RESISTOR

63(A)

63(A)

42

42

1

3
40

40

36

63(B)

97

Ref Fig17 Page 17



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
WATER PUMP AND CORROSION RESISTOR

Item Part No Description Qty
1 I8-98047-6891 PUMP ASM; WATER, W/GASKET 1
3 I8-97312-1560 GASKET; PUMP TO C/BL 1
36 I0-28050-8600 BOLT; WATER PUMP TO C/BL (M8X60 FLANGE) 4
40 I0-91180-2080 NUT; WATER PUMP (M8 FLANGE) 2
42 I0-41010-8300 STUD; WATER PUMP (M8X30 L=41) 2
63(A) I0-28050-8160 BOLT; INL PIPE (M8X16 FLANGE) 2
63(B) I0-28650-8300 BOLT; INL PIPE (M8X30 FLANGE) 1
97 I8-98019-6801 PIPE; WATER 1

Ref Fig17 Page 17



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
THERMOSTAT AND HOUSING

85
84

190(A)

50

100 49

257

190(B)

1121

15

114

193
147

Ref Fig18 Page 18



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
THERMOSTAT AND HOUSING

Item Part No Description Qty
1 I8-98017-0270 THERMOSTAT (85�Ž) 1
15 I8-97318-7322 PIPE; BYPASS 1
49 I8-98019-6950 PIPE; WATER OUTLET 1
50 I0-28050-8800 BOLT; OUTLET PIPE (M8X80 FLANGE) 2
84 I0-95235-0250 CLIP; WATER PIPE (ID=11 L=16) 1
85 I0-28050-6120 BOLT; CLIP (M6X12 FLANGE) 1
100 I0-28050-6120 BOLT; WATER PIPE (M6X12 FLANGE) 1
112 I5-09605-0050 PLUG (PT3/8) 1
114 I0-28650-8250 BOLT; BYPASS PIPE (M8X25 FLANGE) 2
147 I8-94125-8621 CLIP; RUBBER CAP (ID=20.8) 1
190(A) I0-95690-2260 GASKET; BYPASS PIPE 1
190(B) I8-98009-3220 GASKET; BYPASS PIPE 1
193 I8-94414-6880 CAP; RUBBER 1
257 I8-97125-6001 SWITCH; WARNING, OVER HEAT 1

Ref Fig18 Page 18



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
WATER PIPING; ENGINE

212

69

23

Ref Fig19 Page 19



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
WATER PIPING; ENGINE

Item Part No Description Qty
23 I0-95690-3380 GASKET; SUCTION PIPE TO BLOCK 1
69 I0-91180-2060 NUT; WATER PIPE (M6 FLANGE) 1
212 I8-97378-0620 STUD; PIPE (M8X25 L=36) 2

Ref Fig19 Page 19



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FAN AND FAN BELT

36

66

1(B) 71
88

82

96

38(C)
38(B) 112(B)

28(B)

81(A)

80(A)

Ref Fig20 Page 20



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FAN AND FAN BELT

Item Part No Description Qty
1(B) I8-97161-5990 FAN; COOLING 1
28(B) I0-28055-8120 BOLT; COOLING FAN (M8X120 FLANGE) 4
36 I8-97362-9260 BELT; COOLING FAN 1
38(B) I1-13642-0610 SPACER; FAN 1
38(C) I8-98038-8830 SPACER; FAN 1
66 I0-20800-6120 BOLT; PULLEY (M6X12) 2
71 I8-94388-1781 BOLT; ADJ PLATE, GEN 1
80(A) I8-98038-7851 PLATE; ADJ 1
81(A) I8-97257-2230 PIECE; SLIDING 1
82 I0-91180-2080 NUT; ADJ PLATE (M8 FLANGE) 1
88 I0-91614-7080 WASHER; PL, ADJ PLATE (ID=8.4 OD=22) 1
96 I0-28650-8200 BOLT; ADJ PLATE (M8X20 FLANGE) 1
112(B) I8-98038-8720 PULLEY; FAN CENTER 1

Ref Fig20 Page 20



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
TURBOCHARGER SYSTEM

117(A)
485(A)

21(B)

21(B)

21(A)
118(A)

118(A)

118(A)

118(A)

118(A)

118(A)488(B) 115(A)
138

138

117(B)
117(B)

117(B)117(B)
117(B)

117(B)

120

120 163
66

16
412

408

485(B)

488(A)

18

118(B)

118(B)

118(B)

118(B)

118(B)

118(B)

231

1

11
2

119(B)

115(B) 119(A)

488(C)

21(C)

137

Ref Fig21 Page 21



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
TURBOCHARGER SYSTEM

Item Part No Description Qty
1 I8-98068-1970 TURBOCHARGER ASM 1
2 I8-94433-6050 GASKET; TURBOCHARGER TO EXH MANIF 1
11 I8-97161-6070 NUT; TURBOCHARGER (M8 FLANGE) 4
16 I8-98019-9010 ADAPTER; EXH PIPE 1
18 I8-97161-6070 NUT; EXH PIPE (M8 FLANGE) 4
21(A) I0-28050-6200 BOLT; PIPE (M6X20 FLANGE) 2
21(B) I0-28050-8120 BOLT; PIPE (M8X12 FLANGE) 2
21(C) I0-28050-8160 BOLT; PIPE (M8X16 FLANGE) 1
66 I9-04130-8250 STUD; EXH PIPE 3
115(A) I8-98019-6981 PIPE; WATER, TURBOCHARGER OUT 1
115(B) I8-98019-6990 PIPE; WATER, TURBOCHARGER OUT 1
117(A) I8-97262-1170 GASKET; WATER PIPE 1
117(B) I9-09571-4120 GASKET; WATER PIPE (ID=12.2) 6
118(A) I8-94125-8621 CLIP; WATER HOSE (ID=20.8) 6
118(B) I8-94367-9430 CLIP; WATER HOSE (ID=12.8) 6
119(A) I0-03509-1400 HOSE; WATER, TURBOCHARGER 1
119(B) I8-98019-7700 HOSE; WATER, TURBOCHARGER 1
120 I8-94472-5830 ADAPTER; WATER 2
137 I8-98019-7000 PIPE; WATER, TURBOCHARGER IN 1
138 I8-98038-7080 BOLT; EYE, WATER PIPE (M12X24 FLANGE) 2
163 I8-94369-0210 GASKET; ADAPTER TO EXH PIPE 1
231 I8-98019-7710 HOSE; RUBBER, TURBOCHARGER OUT 1
408 I8-97378-0600 STUD; TURBOCHARGER TO ADAPTER (M8X20 L=31) 4
412 I8-94433-6040 GASKET; TURBOCHARGER 1
485(A) I8-98019-7011 PIPE; WATER EGR 1
485(B) I8-98019-7021 PIPE; WATER EGR 1
488(A) I0-03566-3000 HOSE; RUBBER (L=100) 1
488(B) I8-98042-5240 HOSE; RUBBER 1
488(C) I8-98019-7720 HOSE; RUBBER 1

Ref Fig21 Page 21



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FUEL INJECTION SYSTEM (1/2)

122
122

122

122

29

29

29

29

29

29

29

29

29

29

9
110

31

137(A)

313
166

68
6859

30(B)
30(B)

30(B)
347

66

137(B)

137(B)

137(B)

19

18

17

16

280

282

211

219

205
210

137(C)

408

30(C)

30(A)

283(B)
137(D)

283(A)
Ref Fig22 Page 22



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FUEL INJECTION SYSTEM (1/2)

Item Part No Description Qty
9 I8-97214-2341 STUD; CLIP 2
16 I8-98011-6060 PIPE; INJ NO.1 1
17 I8-98011-6070 PIPE; INJ NO.2 1
18 I8-98011-6080 PIPE; INJ NO.3 1
19 I8-98011-6090 PIPE; INJ NO.4 1
29 I8-97019-4730 CLIP; HOSE (ID=10.5) 10
30(A) I0-01804-1300 HOSE; RUBBER, FUEL LEAK 1
30(B) I8-97354-6520 HOSE; RUBBER, FUEL LEAK 3
30(C) I8-97362-3062 HOSE; RUBBER, FUEL LEAK 1
31 I8-98011-6041 NOZZLE ASM; INJ 4
59 I8-98011-5282 CLAMP; NOZZLE HOLDER 4
66 I8-98077-1650 GASKET; INJ NOZZLE 4
68 I8-97213-4810 CLIP; INJ PIPE 4
110 I0-91180-1060 NUT; CLIP (M6 FLANGE) 2
122 I8-97315-2860 CLIP; LEAK OFF PIPE 4
137(A) I8-97315-2301 PIPE ASM; LEAK OFF 1
137(B) I8-97315-2311 PIPE ASM; LEAK OFF 3
137(C) I8-98036-5100 PIPE ASM; LEAK OFF 1
137(D) I8-98038-7750 PIPE ASM; LEAK OFF 1
166 I9-09566-1110 GASKET; FUEL INJECTOR 4
205 I8-98023-5810 SENSOR; FUEL TEMP 1
210 I8-97388-9020 PIPE; INJ, C/R 1
211 I8-98011-8880 RAIL ASM; COMMON 1
219 I1-09623-5410 GASKET (ID=49.7) 1
280 I0-28050-8120 BOLT; CLIP, FUEL HOSE (M8X12 FLANGE) 1
282 I8-98053-9120 BRACKET; COMMON RAIL 1
283(A) I0-28050-8700 BOLT; COMMON RAIL (M8X70 FLANGE) 2
283(B) I8-97354-5840 BOLT; COMMON RAIL (M8X81 FLANGE) 2
313 I8-97372-1440 BOLT; BRKT, INJ NOZZLE 4
347 I8-97383-2860 PIN 4
408 I8-97381-5552 PUMP; ASM FUEL, SUPPLY 1

Ref Fig22 Page 22



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FUEL INJECTION SYSTEM (2/2)

279(B)

279(B)

408

265
427

427

427

137(D)

279(A)

279(A)

426

171

348(B)

429
428

399

398

433

348(A)

397
418

315(B)

315(A)

425(A)

Ref Fig23 Page 23



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FUEL INJECTION SYSTEM (2/2)

Item Part No Description Qty
137(D) I8-98038-7750 PIPE ASM; LEAK OFF 1
171 I8-98009-3971 PUMP ASM; FUEL FEED 1
265 I8-98074-9550 VALVE; FEED PUMP 1
279(A) I8-94392-9240 CLIP; FUEL HOSE (ID=16) 2
279(B) I8-97375-6380 CLIP; FUEL HOSE 2
315(A) I8-98038-7770 PIPE; FUEL, SUCTION 1
315(B) I8-98038-7780 PIPE; FUEL, SUCTION 1
348(A) I8-98038-8890 HOSE; FUEL 1
348(B) I8-98050-5200 HOSE; FUEL 1
397 I8-98071-4010 REPAIR KIT; FUEL PUMP 1
398 I8-97047-2660 GROMMET; FUEL PUMP 2
399 I8-97047-2650 COLLAR; FUEL PUMP 2
408 I8-97381-5552 PUMP; ASM FUEL, SUPPLY 1
418 I0-91180-2080 NUT; COVER (M8 FLANGE) 3
425(A) I8-98038-7760 BRACKET; VALVE 1
426 I0-28650-8250 BOLT; BRACKET (M8X25 FLANGE) 2
427 I1-09630-0850 GASKET; FUEL PIPE (ID=14.2 OD=19.2) 3
428 I8-98019-8940 COVER; VACUUM PUMP HOLE 1
429 I0-95690-2710 GASKET; COVER 1
433 I8-98071-4040 GASKET KIT; FUEL PUMP 1

Ref Fig23 Page 23



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FUEL FILTER AND BRACKET

Ref Fig24 Page 24



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FUEL FILTER AND BRACKET

Item Part No Description Qty
1(A) I8-98013-9861 FILTER ASM; FUEL 1
2(A) I8-98008-8400 ELEMENT KIT; FUEL FILTER 1
8(A) I8-98018-5291 COVER; FUEL FILTER 1
9 I1-09630-0860 GASKET; EYE JOINT (ID=16.2) 4
11 I8-98008-8420 GASKET; CASE TO BODY, FUEL FILTER 1
17 I8-98008-8490 FLOAT; FUEL FILTER 1
56(A) I8-98008-8470 PLUG; FUEL FILTER 1
66 I8-98008-8430 GASKET; PLUG, FUEL FILTER 1
69 I1-09675-0951 BOLT; EYE, FUEL FILTER (M16X30 FLANGE) 2
105 I8-98008-8440 CASE; FUEL FILTER 1
106 I8-97383-4270 PIPE; FUEL 2
119 I8-98008-8480 PLUG; DRAIN, FUEL FILTER 1

Ref Fig24 Page 24



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
OIL COOLER AND OIL FILTER

9(A)

9(A)

362

362

374

374

564

2(A)

323

496

76(A)

76(A)

76(C)

76(C)

76(B)

Ref Fig25 Page 25



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
OIL COOLER AND OIL FILTER

Item Part No Description Qty
2(A) I1-13240-2322 ELEMENT; OIL FILTER 2
9(A) I9-09566-2260 GASKET; CENTER BOLT (ID=26.2) 2
76(A) I0-28050-8700 BOLT; OIL FILTER (M8X70 FLANGE) 4
76(B) I0-28050-8900 BOLT; OIL FILTER (M8X90 FLANGE) 2
76(C) I0-28650-8350 BOLT; OIL FILTER (M8X35 FLANGE) 12
323 I8-98019-9030 COVER; OIL PORT 1
362 I0-91180-2080 NUT; OIL FILTER (M8 FLANGE) 2
374 I0-41010-8180 STUD; OIL FILTER (M8X18 L=30) 2
496 I8-97324-3861 FILTER ASM; OIL 1
564 I8-98019-5140 COOLER ASM; OIL, W/O FILTER 1

Ref Fig25 Page 25



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
OIL PUMP AND OIL STRAINER

Ref Fig26 Page 26



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
OIL PUMP AND OIL STRAINER

Item Part No Description Qty
1 I8-98053-7770 PUMP ASM; OIL 1
29(A) I0-28050-8300 BOLT; OIL PUMP (M8X30 FLANGE) 4
29(B) I0-28050-8450 BOLT; OIL PUMP (M8X45 FLANGE) 2
49 I0-28050-8160 BOLT; STRAINER, OIL PUMP (M8X16 FLANGE) 2
139 I8-98019-5101 PIPE; OIL STRAINER 1
140 I8-97356-1500 GASKET; OIL STRAINER 1

Ref Fig26 Page 26



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
OIL AND VACUUM PIPING; ENGINE

63
3

3 3

3 147

149

2(A)

150

2(B)

58

57

414(A)

414(B)

572
495

29(A)
29(B)

Ref Fig27 Page 27



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
OIL AND VACUUM PIPING; ENGINE

Item Part No Description Qty
2(A) I8-94443-5350 BOLT; EYE, OIL PIPE (M10X27) 1
2(B) I9-09906-2051 BOLT; EYE, OIL PIPE (M10X24) 1
3 I9-09571-4100 GASKET; EYE BOLT, OIL PIPE (ID=10.2 OD=16.0) 4
29(A) I0-28050-8100 BOLT; OIL PIPE, OIL JET (M8X10 FLANGE) 1
29(B) I8-97117-2981 BOLT; OIL PIPE, OIL JET (M6X20) 4
57 I8-97312-1322 PIPE; OIL, OIL JET 1
58 I8-97239-0481 VALVE; RELIEF, OIL JET, PISTON COOLING 1
63 I8-98019-5110 PIPE; OIL, TURBOCHARGER FEED 1
147 I8-98029-4750 GASKET; OIL PIPE TO TURBOCHARGER 1
149 I8-98019-5121 PIPE; OIL RETURN, TURBOCHARGER 1
150 I8-98029-4760 GASKET; OIL PIPE TO C/BL 1
414(A) I0-28650-6200 BOLT; OIL PIPE (M6X20 FLANGE) 2
414(B) I0-28650-8200 BOLT; OIL PIPE (M8X20 FLANGE) 2
495 I8-98027-4560 SENSOR; OIL PRESS 1
572 I1-09630-0850 GASKET; SENSOR (ID=14.2 OD=19.2) 1

Ref Fig27 Page 27



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
EMISSION PIPING

681
782

783
2(C)

271 718

17(A)

17(B)

2(A)

2(B)

2(B)

16

16

1
12

12

4

Ref Fig28 Page 28



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
EMISSION PIPING

Item Part No Description Qty
1 I8-97381-5602 VALVE; EGR 1
2(A) I0-28050-8800 BOLT; EGR VLV (M8X80 FLANGE) 1
2(B) I0-28650-8250 BOLT; EGR VLV (M8X25 FLANGE) 2
2(C) I8-97131-5971 BOLT; EGR VLV (M8X35 W/PL WASHER) 3
4 I8-97384-1191 GASKET; EGR VLV 1
12 I0-91180-2080 NUT; EGR VLV (M8 FLANGE) 2
16 I0-41010-8500 STUD; EGR VLV (M8X50 L=62) 2
17(A) I8-97357-6843 GASKET; EGR PIPE 1
17(B) I8-98017-5510 GASKET; EGR PIPE 1
271 I0-28151-0450 BOLT; BRKT (M10X45 FLANGE) 1
681 I0-91180-2080 NUT; EGR PIPE (M8 FLANGE) 2
718 I8-98068-1640 COOLER; EGR 1
782 I8-98072-7120 PLUG; EGR COLLER 1
783 I9-09571-4100 GASKET; PLUG (ID=10.2 OD=16.0) 1

Ref Fig28 Page 28



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
ENGINE ELECTRICAL CONTROL PARTS (1/2)

23
2(A)

1(A)
782(B)

782(A)

796(A)

16

129

766

293 327
4

611

797

Ref Fig29 Page 29



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
ENGINE ELECTRICAL CONTROL PARTS (1/2)

Item Part No Description Qty
1(A) I8-98045-0271 STARTER ASM (24V 4.0KW) 1
2(A) I8-98092-1120 GENERATOR ASM (24V 50A) 1
4 I0-28751-2350 BOLT; STARTER (M12X35 FLANGE) 2
16 I0-28056-0130 BOLT; GEN (M10X130 FLANGE) 1
23 I0-91180-2100 NUT; GEN (M10 FLANGE) 1
129 I8-97363-9360 SENSOR; GLOW PLUG, THERMO 1
293 I8-97180-5560 CABLE; STARTER EARTH 1
327 I8-97312-1081 SENSOR; CAMSHAFT POSITION 1
611 I8-97216-2160 BRACKET; SENSOR 1
766 I8-97369-4040 GASKET; SENSOR 1
782(A) I0-28050-6120 BOLT; SENSOR (M6X12 FLANGE) 1
782(B) I0-28050-6160 BOLT; SENSOR (M6X16 FLANGE) 1
796(A) I8-09373-2691 SENSOR; MAP 1
797 I8-12146-8300 SENSOR; MAT 1

Ref Fig29 Page 29



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
ENGINE ELECTRICAL CONTROL PARTS (2/2)

737

915

715

613

60810(B) 46 796(B)

10(A)

Ref Fig30 Page 30



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
ENGINE ELECTRICAL CONTROL PARTS (2/2)

Item Part No Description Qty
10(A) I8-98013-7900 RELAY; STARTER (24V) 1
10(B) I8-94258-0140 RELAY; STARTER (24V) 1
46 I8-94460-7060 RELAY; GLOW PLUG (24V) 1
608 I8-12146-8300 SENSOR; TEMP 1
613 I8-98075-0730 CONTROL UNIT; ENG 1
737 I0-91610-7060 WASHER; PL (ID=6.4 OD=18) 1
796(B) I8-97217-7780 SENSOR; MAP 1
915 I5-15419-0360 SPACER; HARNESS (ID=9 OD=16 L=40) 1

Ref Fig30 Page 30



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
STARTER

9(C)

9(B)

51

85

85

45
7

231 73

28
54

27

27 414110

23

43 21

38 22

19

16

9(A)

17(A)

17(B)

Ref Fig31 Page 31



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
STARTER

Item Part No Description Qty
2 I8-98056-6690 CASE; PINION, STARTER 1
7 I8-98056-6640 CLUTCH ASM; PINION, STARTER 1
9(A) I8-97025-6730 BEARING; GEAR SHAFT STARTER 1
9(B) I8-97025-6740 BEARING; GEAR SHAFT STARTER 1
9(C) I8-97025-6760 BEARING; GEAR SHAFT STARTER 1
10 I8-98056-6660 SHAFT; GEAR STARTER 1
16 I8-97192-2990 ARMATURE; STARTER 1
17(A) I8-94228-4360 BEARING; ARMATURE STARTER 1
17(B) I8-97030-3870 BEARING; ARMATURE STARTER 1
19 I8-98073-9090 COIL; FIELD, STARTER 1
21 I8-94152-9720 SPRING; BRUSH HOLDER STARTER 4
22 I8-98073-9330 HOLDER; BRUSH STARTER 1
23 I8-97319-4180 COVER; RR COVER STARTER 1
27 I8-97192-4230 BOLT; THROUGH, STARTER 2
28 I8-97179-7760 LEVER; SHIFT, STARTER 1
31 I8-98056-6670 SWITCH; ENGAGE STARTER 1
38 I8-97115-7630 GASKET; RR COVER, STARTER 1
41 I8-97117-1070 SCREW; RR COVER, STARTER 2
43 I8-98056-6680 RETAINER; PINION STARTER 1
45 I8-94435-5670 RETAINER; BEARING, STARTER 1
51 I8-98056-6700 COVER SET; DUST ENGAGE SW STARTER 1
54 I8-98056-6650 CLUTCH ; PINION, STARTER 1
73 I8-94152-9780 STOPPER SET; PINION 1
85 I8-94408-5000 BOLT; ENGAGE SW FIX, STARTER 2

Ref Fig31 Page 31



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
GENERATOR

21
18

87
88

17
19

15 2014

14

22

2

23

71
62

10
49

49

4
6

89

65

43

39 1

3(B)

3(A)

Ref Fig32 Page 32



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
GENERATOR

Item Part No Description Qty
1 I8-98045-7280 COVER ASM; RR, GEN 1
2 I8-97382-8690 ROTOR; GEN 1
3(A) I1-81229-7230 BEARING; ROTOR, GEN 1
3(B) I1-81229-7580 BEARING; ROTOR, GEN 1
4 I8-97382-8840 TERMINAL; BRUSH, GEN 1
6 I8-98092-3990 REGULATOR ASM; VOLTAGE, GEN 1
10 I8-97382-8790 RECTIFIER; GEN 1
14 I8-97382-8700 COLLAR; STEEL 2
15 I1-81229-7600 RETAINER; ROTOR, GEN 1
17 I8-98045-6870 COVER ASM; FRT, GEN 1
18 I1-81229-4740 NUT; PULLEY, GEN 1
19 I8-98045-7230 PULLEY; GEN 1
20 I8-97382-8740 FAN; GEN 1
21 I1-81229-3820 BOLT; THROUGH, GEN 3
22 I8-97382-8710 STATOR; GEN 1
23 I8-98036-2950 COIL; ROTOR GEN 1
39 I8-97382-8820 COVER; END, RR COVER, GEN 1
43 I1-81229-7330 SCREW; RR END COVER 3
49 I8-97382-8800 BUSHING; RECTIFIER, GEN 2
62 I1-81118-0110 CLIP; TERMINAL, BRUSH, GEN 1
65 I1-84132-0120 CONDENSER; GEN 1
71 I8-97029-0590 HOLDER; TERMINAL, GEN 1
87 I1-81229-4790 WASHER; PULLEY, GEN 1
88 I1-81229-4780 WASHER; PL, PULLEY GEN 1
89 I8-97382-8810 BOLT; RECTIFIER, GEN 1

Ref Fig32 Page 32



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
WIRING HARNESS AND FUSE

13

Ref Fig33 Page 33



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
WIRING HARNESS AND FUSE

Item Part No Description Qty
13 I8-98035-0542 HARNESS; ENG 1

Ref Fig33 Page 33



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FIXING PARTS; WIRING HARNESS

483(C)

483(C)

24

545

150(B)

150(B) 150(B)

483(A)

102(A) 102(B)

150(C)

483(B) 483(D) 483(D)

150(A)

Ref Fig34 Page 34



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
FIXING PARTS; WIRING HARNESS

Item Part No Description Qty
24 I0-91180-2080 NUT; HARNESS (M8 FLANGE) 1
102(A) I5-09700-3500 CLIP; BAND (ID=12) 3
102(B) I5-09707-0311 CLIP; BAND (L=140) 3
150(A) I0-28050-6120 BOLT; CLIP (M6X12 FLANGE) 1
150(B) I0-28050-8120 BOLT; CLIP (M8X12 FLANGE) 7

I0-28050-8160 BOLT; CLIP (M8X16 FLANGE) 1
150(C) I0-28051-0160 BOLT; CLIP (M10X16 FLANGE) 2
483(A) I0-95235-8560 CLIP; ENG HARNESS (ID=19 L=28) 2
483(B) I1-09700-6071 CLIP; ENG HARNESS (ID=28 L=30) 2
483(C) I1-09700-8600 CLIP; ENG HARNESS (ID=18 H=23 L=28) 3

I1-09700-8620 CLIP; ENG HARNESS (ID=24.5 H=23 L=25) 1
483(D) I1-09701-0011 CLIP; ENG HARNESS (ID=24 L=24) 2

I1-09701-0130 CLIP; ENG HARNESS (ID=14.5 L=28) 1
545 I0-41010-8550 STUD; HARNESS (M8X55 L=67) 1

Ref Fig34 Page 34



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
SWITCH AND RELAY; INSTRUMENT PANEL

Ref Fig35 Page 35



Engine for TB1140    4JJ1XYSB01 ( ISUZU )
SWITCH AND RELAY; INSTRUMENT PANEL

Item Part No Description Qty
424 I8-98013-7900 RELAY 1
674 I8-94379-5431 RELAY; BATTERY 1

Ref Fig35 Page 35




